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THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

  RS-S with a serial number of  E3500001 to E3599999

Model RS-S
Ride-On Attachment
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Ref.  Part
No.  Number       Description

Ref.  Part
No.  Number       Description

1 04003-23 Bolt, Carriage 3/8-16 x 1"
2 452012 Latch Weldment
3 483779 Spring, Latch
4 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4"
5 04021-09 Nut, Elastic Stop 3/8-16
6 452011 Mounting Bracket Weldment
7 04001-09 Bolt, Hex Head 5/16-18 x 1"
8 424853 Mounting Bracket, Sulky
9 04001-19 Bolt, Hex Head 3/8-16 x 1"
10A 452010 Mounting Shaft Weldment
10B 452067 Mounting Shaft Weldment
11 04019-04 Nut, Serrated Flange 3/8-16
12 48100-24 Bushing, Bronze
13 462153 Sulky Weldment (incl. #12, 14, 21)
14 483777 Decal, Warning
15 481657 Bearing
16 481025 Seal, 2" O.D. x 1.625" Bore
17 452000 Yoke Weldment

RS-S ASSEMBLY

18 04021-07 Nut, Elastic Stop 1/2-13
19 04001-37 Bolt, Hex Head 1/2-13 x 5-1/2"
20 48307 Caster Wheel Assy.
21 48314 Decal, Scag Logo
22 481770 Bearing, Oilite
23 04021-10 Nut, Elastic Stop 5/16-18
24 48114-03 Grease Fitting, 45 Degree 1/4-28
25 481769 Roller Bearing
26 43022 Sleeve, Caster Wheel Bearing
27 481772 Rim Pair, Caster Wheel
28 481774 Tire Only, Caster Wheel
 481773 Inner Tube Only (not shown)
29 481768 Hub Assy.
30 481771 Tapered Nut, 5/16-24
31 04043-04 Flatwasher, 3/8
32 04066-02 Quick Pin
33 481559 Cap, Grease
34 04021-20 Nut, Elastic Stop 1.0"-14
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RS-S DECALS

483777

48314

R

TO AVOID SERIOUS BODILY INJURY:
* Do not operate on slopes greater
   than 20 degrees
* Always keep both hands on
   turning controls
* Maximum operator weight not to
   exceed 230 lbs
BEFORE LEAVING THE RIDE-ON ATTACHMENT:
* Disengage blade clutch
* Position speed control in neutral
* Apply Parking Brake
* Wait for all movement to stop

READ OPERATOR’ MANUAL 483777

WARNING




